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1. Client’s name / Tén khach hang LE TRAN CO.,LTD/ CONG_TY TNHH XAY DUNG -
THUONG MAI - DICH VU LE TRAN
2. Client’s address / Dja chi 25 TRAN BINH TRONG STREET, WARD 1, DIST 5, HCMC

25 TRAN BINH TRONG, PHUONG 1, QUAN 5, TP HCM

The following sample(s) was/were submitted and identified by the client as:
Céc théng tin nhan dang méu do khach hang cung cép:

3. Name of sample / Tén méu Metal frame of drywall partition / Khung véach thach cao

4. Trading name / Tén thuong mai WALLTEK ULTRA 150 - 152

5. Description / M6 td méu Stud-bar / Thanh dirng : 150 x 33 x 35 x 0.8 (mm)
Track-bar/ Thanh ngang : 152 x 30 x 0.8 (mm)

6. Quantity / S6 lvong méu 1 sample / mau

7. Date of receiving | Ngay nhan méu Sep 22, 2014

8. Day of testing / Ngay ther nghiém From / tir Sep 22, 2014 to / dén Sep 29, 2014

9. Test method / Phuong phap thi ASTM C645 - 13

10. Test result | Két qua thir nghiém See below / Xem bén dw¢i

Characteristic / Tén chi tiéu Test result / Két qua thar nghiém

Penetration test / Tha dam xuyén

e Load/ Tai trong thi N 112.2
Specimen 1 2 | =3 4 5
e Penetration time s Igidy i
THO giaf & Xeyeh Stud-bar 0.9 0.9 1.0 0.9 1.0
Track-bar 08 0.8 0.8 0.9 0.9
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SGS authenticate the photos on original report only / SGS chi xéc thuc cac hinh anh trong béo céo chinh thic

Remark / Nhan xét : Time of penetration less than 2 second was conformed to according ASTM C645 - 13 / Thoi
gian dam xuyén dinh it hon 2 gidy phu hop theo tiéu chuan ASTM C645 - 13

* % % END OF THE REPORT * % %

Signed for and on behalf of

—_SWVH? Bng ty
___Sﬁs GS Vietnam Ltd

Construction Lab Manager
Industrial Services

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at
www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's
instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approvai of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of
the law.”
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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1. Client’s name / Tén khach hang

2. Client’s address / Dia chi

a s)? ’?@\g‘\\

éﬁf
:z , ah §
5’?;»«

LE TRAN CO., LTD / CONG TY TNHH XAY DUNG —
THUONG MAI - DICH VU LE TRAN

25 TRAN BINH TRONG STREET, WARD 1, DIST 5, HCMC
25 TRAN BINH TRONG, PHUONG 1, QUAN 5, TP HCM

Construction Material Laboratory
Test Report No: INL13/0826-2
Date: Dec 12, 2013
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The following sample(s) was/were submitted and identified by the client as:

3.
4.
5.

Name of sample / Tén méu
Trading name / Tén thuong mai
Description / M6 t& méu

Quantity / S6 luvong mau
Date of receiving / Ngay nhdn mau
Day of testing / Ngay thir nghiém
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Test method / Phuong phap thar
10. Test result / Két qua thir nghiém

Céc thong tin nhan dang méu do khéch hang cung cép:

Metal frame of drywall partition / Khung vach thach cao
WALLTEK STANDARD

Stud-bar / Thanh dirng : 92 x 33 x 35 x 0.45 (mm)
Tract-bar / Thanh ngang : 94 x 30 x 0.45 (mm)
1 sample / miu

Dec 04, 2013

From / tir Dec 04, 2013 to / dén Dec 12, 2013
ASTM C645 - 13

See below / Xem bén dwéi

Characteristic / Tén chi tiéu

Test result / Két qua thd» nghiém

Penetration test / Thd dam xuyén

o Load/ Téitrong the N 112.2
Specimen 1 2 3 4 5
e Penetration time s Igidy %
Thoi gian dm xuyén Stud-bar 12 1v.0 1.1 1.2 1.0
Tract-bar 0.9 0.9 1.0 0.9 0.8

{Spacimens
19 minimum lergth) Insert screw at centerline
and mid-point of fiange

Four layers of 0,010"
(0.26 mm) paper  —m

Joint tape
G

é\ The flange shall not be

5/8° type X -)
gypsum wallboard supported In any way
stug —|
7 I S

K‘ Bottom flange :hlll rest on
rigid flat surface thus

SGS authenticate the photos on original report only / SGS chi xac thuc cac hinh anh trong béo céo chinh thirc

Remark / Nhén xét : Time of penetration less than 2 second was conformed to according ASTM C645 - 13 /Thoi
gian dadm xuyén dinh it hon 2 gidy phi hop theo tiéu chudn ASTM C645 - 13

* % % END OF THE REPORT * % %
Signed for and on behalf of

iqu m<;1n ?cong ty
__________ S GS &é Vietnam Ltd

Construction Lab Manager
Industrial Services

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at
www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's
instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of
the law.”
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS Vietnam Ltd CMC, S. R,V am t(84-8) 38 160 999 f(84-8) 38 160 996 www.sgs.com

Lot fIi/2

T
NCNF 45 - 01/11/11







